
APPENDIX 3-A 
 
 
 
 

USGS Groundwater Level Sites in  
Kent County with Greater Than 10 Readings 









APPENDIX 3-B 
 
 
 
 

Source Water Assessment Wellhead  
Protection Area (WHPA) Delineation Maps 









APPENDIX 3-C 
 
 
 
 

Potentiometric Surface Map of the Aquia Aquifer 





APPENDIX 3-D 
 
 
 
 

Water Supply Capacity Management Plan Worksheet (Blank) 

























APPENDIX 3-E 
 
 
 
 

Water Supply Demand Projections  
for Public Water Treatment Plants (Reserved) 





APPENDIX 3-F 
 
 
 
 

Water Treatment Plant Summary Tables 



2009 Update Appendix 3-F, i

APPENDIX 3-F: WATER PLANT 
SUMMARY TABLES 

 
Table 3.5.1 CHESTERTOWN WATER PLANT 

 
A. Raw Water Sources 

7 Aquia-Monmouth Aquifer & 2 Magothy Aquifer Groundwater Wells.  
B. Treatment 

1. Aeration, fluoride treatment, iron removal, and sand filtration. 
 
B. Storage 

1. 100,000 gallon elevated storage tank 
2. 1,000,000 gallon standpipe 

3. 450,000 gallon underground reservoir  
  

 
C. Permits 

1. Permit No.: KE KE1970G004 and KE1992G011 
2. Daily Average / Year: 975,000 GPD 
3. Daily Average / Max Month: 1,300,000 GPD 

 
D. Service 

1. Chestertown 
2. No. of connections: 2,100 
3. Approximately 5000 persons served 

 
E. Actual Production Flow 

1. Average Daily Flow: 713,000 GPD (2007) 
2. Maximum Month Flow: 1,023,000 GPD (2007) 

 
F. Distribution System 

1. Composed of 12, 8 and 6 inch mains with 2 -600 gpm pumps and one 1200 gpm variable flow 
pump. 



2009 Update Appendix 3-F, ii 

Table 3.5.2 ROCK HALL WATER PLANT 
 

B. Raw Water Sources 
3 Magothy Aquifer Groundwater Wells 
1. Well # 1 
2. Well # 2 
3. Well # 3 (new in 2003) 

 
C. Treatment 

1. Aeration, chlorination, lime and alum addition in conjunction with sand filtration. 
 
D. Storage 

1. Two 125,000 gallon elevated storage tanks 
2. 100,000 gallon elevated storage tank (Edesville, 2008) – County owned and operated 

 
E. Permits 

1. Permit No.: KE197G004 
2. Daily Average / Year: 230,000 GPD (2007) 
3. Daily Average / Max Month: 300,000 GPD 

 
F. Service 

1. Rock Hall, Edesville county service area, Wesley Chapel Corridor county service area 
2. No. of connections 

a. Rock Hall town limits: 1,183 
b. Edesville service area: 98 
c. Wesley Chapel service area: 2 

3. Approximately 3,208 persons served 
 
G. Actual Production Flow 

1. Average Daily Flow: 220,000 GPD (2007) 
 
H. Distribution System 

1. Water mains ranging in size from 2-inch to 12-inch diameter. 
 
 



2009 Update Appendix 3-F, iii

Table 3.5.3 GALENA WATER PLANT 
 

A. Raw Water Sources 
2 Patapsco Aquifer Groundwater Wells & 1 Aquifer Groundwater Well (new in 2003) 
4. Well # 1 
5. Well # 2 
6. Well # 3 

- has a safe yield of 300 GPM 
- 8-inch diameter 
- drilled to a depth of 470 FT. 

7. Well # 4 (new in 2003) 
- has a safe yield of 300 GPM 
- 8-inch diameter 
- drilled to a depth of 500 FT. 

 
B. Treatment 

1. Addition of sodium silicate for corrosion control and chlorination. 
 
C. Storage 

1. 50,000 gallon elevated storage tank 
2. 100,000 gallon elevated storage tank 

 
D. Permits 

1. Permit No.: KE1971G003 06 (amended on November  l9, 2003) 
2. Daily Average / Year: 90,000 GPD 
3. Daily Average / Max Month: 120,000 GPD 

 
E. Service 

1. Galena town limits and service area includes 16 residential lots outside the town limits (owned 
and operated by Town of Galena) 

2. No. of connections: 306 
3. Approximately 550 persons served 

 
F. Actual Production Flow 

1. Average Daily Flow: 33,000 GPD (2007) 
2. Maximum Peak Flow: 40,000 GPD (2007) 

 
G. Distribution System 

1. Consists of 6, 8 and 10-inch diameter mains. 
 
 
 



2009 Update Appendix 3-F, iv

Table 3.5.4 BETTERTON WATER PLANT 
 

A. Raw Water Sources 
2 Magothy Aquifer Groundwater Wells (1969) 
1. Well # 1 

- has a safe yield of 80-90 GPM (tested 1987, upgraded 1991) 
- 8 inch diameter 

2. Well # 2 
 
B. Treatment 

1. Water is treated by a calcite neutralizer and caustic soda solution injection for pH adjustment, a 
polyphosphate solution as a sequestrant agent and calcium hypochlorite solution injection for 
disinfection. 

 
C. Storage 

1. 125,000 gallon elevated storage tank (1969) 
 
D. Permits 

1. Permit No.: KE1979G002 
2. Daily Average / Year: 50,000 GPD 
3. Daily Average / Max Month: 60,000 GPD 

 
E. Service 

1. Betterton 
2. No. of connections: 326 

 
F. Actual Production Flow 

1. Average Daily Flow: 37,000 GPD [winter] (2007) 
2. Average Daily Flow: 41,000 GPD [summer] (2007) 

 
G. Distribution System 

1. Consists of approximately 3.5 miles of piping.  The total of 3.5 miles consists of: 13,240 feet of 6 
inch transite pipe; 4,197 feet of 2, 4 and 6 inch plastic pipe; 629 feet of 6 inch ductile iron pipe 
and approximately 400 feet of copper pipe. 

 



2009 Update Appendix 3-F, v

Table 3.5.5 MILLINGTON WATER PLANT 
 

B. Raw Water Sources: 
3 Aquia Aquifer Groundwater Wells 
1. Well # 1 

- has a safe yield of 190 GPM 
- 10 inch diameter PVC casing 
- 0.03 slot size 6 inch diameter SS screen- 30 FT. 
- drilled to a depth of 200 FT. 
- grouted to approx. 100 FT. depth  

2. Well # 2 
- same as Well # 1 

3. Well # 3 
- has a yield of 190 GPM 
- 8 inch diameter steel casing – 100 FT. 
- 60 FT. of SS screen 
- Depth of well is 190 FT.  
- grouted to approx. 60 FT. depth 

 
C. Treatment 

1. Softening of Water & Disinfection. 
2. Raw Water is conditioned by Two (2) alternating Softener Treatment Vessels. 
3. On-site Hypochlorite generation is used as a Disinfectant. 

 
D. Storage 

1. 125,000 gallon elevated storage tank 
 
E. Permits 

1. Permit No.: KE2003G001 
2. Daily Average / Year: 137,000 GPD 
3. Daily Average / Max Month: 160,000 GPD 

 
F. Service 

1. No. of connections: 381 
1. Approximately 950 persons served 

 
G. Actual Production Flow 

1. Average Daily Flow: 65,425 GPD (year 2007) 
2. Maximum Peak Flow: 78,000 GPD (year 2007) 

 
H. Distribution System 

1. Consists of 12, 10, 8 and 6-inch diameter HDPE pipe. 
 
 



2009 Update Appendix 3-F, vi

Table 3.5.6 KENNEDYVILLE WATER PLANT 
 

A. Raw Water Sources 
2 Monmouth Aquifer Wells 
1. Well # 1 (near fire station) 

- Permit No. KE670132 
- has a safe yield of 80 GPM 
- 8 inch diameter steel casing 
- 0.03 slot size SS screen- 25 FT. 
- drilled to a depth of 181 FT. 

2. Well # 2 (near water treatment plant) 
- Permit No. KE920136 
- has a yield of 110 GPM 
- 8 inch diameter steel casing 
- 20 FT. of SS screen 

 - depth of well is 191 FT.  
3. Well # 3 - yield of 90 GPM 
4. Scheduled upgrade**: new well pump 
5. Well # 1 and Well # 2 are pumped on 

alternate months. 
6. An older well that was also near the fire 

station was abandoned several years 
ago. 

 
 

 
B. Treatment 

1. Pre-chlorination, sand filtration, pH adjustment, polymer addition, Mixing, continuous sand 
filtration. 

2. The main water treatment component is a Continuous Backwashing Sand Filteration Unit which 
is capable of producing 115 GPM. This unit is manufactured by Andritz – Ruthner, Inc. Model # 
HSF-19F-SB-SBCS. 

3. Upgrade*: 
- Remove existing Hydra-Sand continously cleaned filter, chlorine contact tank, clearwell, and 

existing chemical feed equipment that was not in use (i.e. polymer, gas chlorine, and caustic 
soda).  The liquid chlorine system remains in operation. 

- Installe new ion exchange water treatment equipment to remove iron and hardness.  The ion 
exchange treatment equipment has a throughput rating of 135 GPM. 

 
C. Storage 

1. 75,000 gallon elevated storage tank (1997) 
2. Future: 50,000 gallon ground storage tank (construction scheduled**) 
3. Future: two 215 GPM high service pumps to pump treated water from the ground storage tank 

into the distribution system or existing elevated water storage tank (construction scheduled**) 
 
D. Permits 

1. Permit No.: KE67G008(06) 
2. Daily Average / Year: 51,800 GPD 

3. Daily Average / Max Month: 83,000 
GPD 

 
E. Service 

1. No. of connections: 113 2. Approximately 290 persons served 
 
F. Actual Production Flow 

1. Average Daily Flow: 22,000 GPD (year 
2004) 

2. Maximum Peak Flow: 91,000 (year 
2004) 

 
G. Distribution System 

1. Consists of approximately 2-1/2 miles of 6” pipe. 
 
* Phase 1 of “The Village of Kennedyville developer’s Agreement” 
** Phase 2 of “The Village of Kennedyville developer’s Agreement” 



2009 Update Appendix 3-F, vii 

Table 3.5.7 WORTON-BUTLERTOWN WATER PLANT 
 

A. Raw Water Sources
4 Aquia Formation Groundwater Wells (old / out of service) – shallow / in unconfined aquifer
1. Well # 1 

- Permit No. KE731164 
- Not in service due to drop in yield 

2. Well # 2 
- Permit No. KE731165 
- 65 FT deep, 40 FT casing 
 

3. Well # 3 
- Permit No. KE731166 
- 65 FT deep, 40 FT casing 

4. Well # 4 
- Permit No. KE920022 
63 FT deep, 40 FT casing 

 
1 Magothy Aquifer Groundwater Wells (new / in service) – deep / in confined aquifer
5. Well # 5 

- has a safe yield of 125 GPM 
- 8 inch diameter PVC casing – 250 FT. 

- 6 inch diameter SS screen- 57 FT. 
- drilled to a depth of 327 FT. 
- pump installed at 235 FT. 

 
B. Treatment 

1. Aeration, Chlorination, Flocculation, Tube Clarification, and Green Sand Filtration. 
2. Pre-Treatment by Aeration is performed by a Vulcan Industries Inc.  Model   L-42 rated for 200 

GPM. Chemical addition of Sodium Hypo-Chlorite, Caustic, and Polymer are performed. A FTC-
100H by Microfloc Products is used for flocculation & settling. Final Treatment is performed by 
manganese green sand filters. 

3. Existing treatment facility scheduled for upgrade and expansion in 2008. 
 
C. Storage 

1. 125,000-gallon elevated storage tank 
2. 250,000-gallon elevated storage tank (scheduled for construction in winter 2008-2009) 

 
D. Permits 

1. Permit No.: KE1979G105/1 
2. Daily Average / Year: 71,000 GPD 
3. Daily Average / Max Month: 112,000 GPD 

 
E. Service 

1. Service area includes Kent County High and Elementary Schools 
2. No. of connections: 384 
3. Approximately 1065 persons served 

 
F. Actual Production Flow 

1. Average Daily Flow: 60,386 GPD (year 2008) 
2. Maximum Peak Flow: 86,341  GPD (year 2008) 

 
G. Distribution System 

1. Composed of 2, 6 and 8 inch diameter water mains. 
 



2009 Update Appendix 3-F, viii

Table 3.5.8 FAIRLEE WATER PLANT 
 

A. Raw Water Sources 
2 Groundwater Wells located in the Upper Patopsco Aquifer (Potomac Group) 
1. Well # 3 

- Permit No. KE88409 
- has a safe yield of 250 GPM 
- 8 inch diameter steel casing, depth 350 FT. 
- drilled to a depth of 655 FT. 
- Gould’s Pump installed at 189 FT. 

2. Well # 2 
- Permit No. KE810726 
- has a yield of 165 GPM 
- 8 inch diameter steel casing, depth 320 FT. 
- drilled to a depth of 650 FT. 
- Emergency/ Back-up well has same water quality as well #3 

3. Well # 1, an older shallower well, has been abandoned. 
 
B. Treatment 

1. Aerator, Chemical injection, Mixing, FTC Unit, Clear Well, and Filtration. 
2. Pre-Treatment- Induced Aerator by Vulcan Industies - Model # I-42 AP  rated for 250 GPM. 
3. Chemical Injection- Sodium Hypochlorite Generation System is used. Also a LMI Metering 

Pump are used to Supply Polymer, KMNO4, and NaOH. 
4. Static Mixer by Koch 
5. Flocculator/Clarifier : FTC- 150H (Microfloc) 
6. Final Treatment by Green Sand Filters 

 
C. Storage 

1. 100,000-gallon elevated storage tank at Fairlee 
2. 100,000-gallon elevation storage tank at Georgetown 

 
D. Permits 

1. Permit No.: KE79G104(01) 
2. Daily Average / Year: 146,000 GPD 
3. Daily Average / Max Month: 200,000 GPD 

 
E. Service 

1. Service includes residences along Caulks Field Road and Woods Edge Apartments 
2. No. of connections: 324 
3. Approximately 820 persons served 

 
F. Actual Production Flow 

1. Average Daily Flow: 67,784 GPD (year 2008) 
2. Maximum Peak Flow: 76,616 (year 2008) 

 
G. Distribution System 

1. Consists of 28,300 feet of 6-inch and 8-inch diameter water mains. 
 
 



APPENDIX 3-G 
 
 
 
 

Annual Drinking Water Quality Reports 


























